Customer Name
Place
Date

Product Code

Standard

Bag Capacity(kg)
UN Load Ratio

Peak Load Ratio
Cyclic Load Ratio

Body
Dimension
Top Spout
Dimension
Bottom Spout
Dimension
String
Dimension
Thread
Construction

Tear
Righting
Stacking
Topple
Suitability

UN Load Test
Cyclic Test

BELT BROKEN

Tested By

VED INDUSTRIES
KAGAL
21-12-2023

KITE PACKAGING /
N114733
1SO21898

1000
4:1
5:1
2:1

135 Gsm

100x 100 x 200 cm
N/A

N/A

YES

35X50CM

N/A

N/A

3000 Denier

U panel corner loops

No
No
No
No
No

Pass

VED INDUSTRIES

Test Report

Serial Number
Report Number

Bag Type

Test Name:

Test Details

UN Load Test Value(kg)
Peak Load Test Value(kg)
Cyclic Load Test Value(kg)

Bag Specifications

Skirt
Dimension
Bottom
Dimension
Lifting Belt
Dimension
Sewing Method
Sew Type

Dust Proof

Results of Test

UN Load(kg)

Cyclic Load(kg) & No of Cycles

Peak Load(kg)

Granules Filled(kg)

Test Pass/Fail Results

Peak Test

Comments

Verified By

VED00144
VEDRO0144

Four Loop

Cyclic + Load of Failure Test

5000
2000

YES

80 CM

135 Gsm

100 x 100 cm

40 mm/28 grm/m
2 x 30 {130+70}cm
U PANEL

HR+ SS

N/A

2060 & 30
5324

826

Pass

Approved By



VED INDUSTRIES
Detailed Test Report

Customer Name VED INDUSTRIES
Place KAGAL Serial Number VEDO00144
Date 21-12-2023 Report Number VEDRO00144
Product Code KITE PACKAGING / Bag Type Four Loop
N114733
Standard 1SO021898 Test Name: Cyclic + Load of Failure
Test

Test Details Results of Test
Bag Capacity(kg) 1000 Granules Filled(kg) 826
UN Load Test Value(kg) 0 UN Load(kg) --
Peak Load Test Value(kg) 5000 Cyclic Load(kg) & No of Cycles 2060 & 30
Cyclic Load Test Value(kg) 2000 Peak Load(kg) 5324
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Test Pass/Fail Results
UN Load Test = Peak Load Test Pass
Cyclic Load Test  [Pass:
Suitability No
Comments
BELT BROKEN

Tested By Verified By Approved By



